
 

City Hall Council Chamber 

1515 Sixth Street, Coachella, California 

(760) 398-3502      www.coachella.org 

AGENDA 

 

CITY COUNCIL CLOSED SESSION AND 

REGULAR MEETING  

 

 

OF THE CITY OF COACHELLA 

THE COUNCIL SITTING AS THE COACHELLA SANITARY DISTRICT, 

COACHELLA FIRE PROTECTION DISTRICT, COACHELLA FINANCING AUTHORITY, 

COACHELLA EDUCATIONAL AND GOVERNMENTAL ACCESS CABLE CHANNEL CORPORATION, 

COACHELLA WATER AUTHORITY, SUCCESSOR AGENCY TO THE COACHELLA REDEVELOPMENT AGENCY 

AND COACHELLA PARKS AND RECREATION FOUNDATION 

April 24, 2024 
5:00 PM – CLOSED SESSION 

6:00 PM – REGULAR MEETING 
 

 

In-Person Meeting 

Location: 

 

Coachella City Hall 

Council Chamber 

1515 Sixth Street 
[...]
has multiple groundwater sources with hexavalent chromium at concentrations exceeding the anticipated California 
State Water Resources Control Board Division of Drinking Water (DDW) maximum contaminant level (MCL) of 10 µg/L.  
Three of these wells utilize regenerable strong base anion exchange to remove hexavalent chromium to below the 
anticipated MCL; however, a newly constructed groundwater well with elevated hexavalent chromium is not yet 
equipped with treatment.  CalWater contracted Corona to determine the feasibility of applying stannous chloride 
without filtration to reduce hexavalent chromium to trivalent chromium to achieve the anticipated MCL prior to 
distribution.  Both bench-scale and pilot-scale testing was completed to evaluate the required stannous chloride doses 
and reduction times to achieve sufficient hexavalent chromium reduction, along with its impact on various pipe 
materials and typical premise plumbing fixtures.  The results obtained from this study are expected to support 
CalWater’s decision on whether to use stannous chloride at the Dixon system.  

Larkfield Water Treatment Plant Filter Pilot Study, California American Water, CA:  California American Water (CAW)’s 
Larkfield Water Treatment Plant consolidates the treatment of four groundwater wells with elevated iron, manganese, 
and arsenic.  Current treatment consists of the addition of ferric chloride, sodium hypochlorite, and potassium 
permanganate to remove arsenic, iron, and manganese to below their respective regulatory limits through a coagulation 
greensand-filtration process.  CAW approached Corona to develop and execute a filter pilot study to evaluate whether 
permanganate could be replaced by sodium hypochlorite to continuously regenerate their greensand media while still 
achieving their finished water quality goals.  The pilot study was also used to evaluate alternative media configurations, 
as well as validate increased ferric chloride doses for additional arsenic removal.  Brittany created the pilot test plan, 
erected the pilot system, and trained operations staff to complete the daily sampling requirements.  Based on the pilot 
study results, Brittany developed a full-scale demonstration protocol to confirm the long-term capability of sodium 
hypochlorite to continuously regenerate greensand media.  Corona continues to support the full-scale demonstration 
efforts and will update the site’s operation and maintenance plan upon receiving a permit amendment from DDW.  

NWTP Long Term Water Quality Strategies, Town of Gilbert, AZ: The Town of Gilbert engaged Corona as the technical 
advisor for the design of a new water treatment facility to replace their existing North Water Treatment Plant.  The 
primary drivers for the new plant include existing infrastructure deficiencies, high disinfection byproduct (DBP) 
formation from their surface water sources, along with the need for flexible processes to treat highly variable source 
waters.  Brittany is acting as the assistant project manager for Corona, is overseeing the data management and analysis 
for the project, along with the subsequent performance model that will help predict key performance parameters at 
the new facility.  She has also planned and executed a 15-month pilot study that is being used to optimize the selected 
treatment processes, calibrate the performance model, and confirm the treatment changes will not results in the need 
for additional corrosion studies with the local regulators.  Brittany has also developed an interactive dashboard to 
visualize historical treatment and water quality data, along with modelled treatment projections based on the pilot 
study data.  

Page 132

Item 12.



ANDREW BORGIC, P.E.

1

Mr. Borgic is a water/wastewater process design engineer with over 20 years of experience in large and small civil 
infrastructure (water and wastewater treatment) projects, including feasibility studies, alternatives analyses, and 
design for treatment plant upgrades and modifications. His design experience includes preliminary design reports 
and preparation of final plans and specifications for water and wastewater treatment plant or pump station 
projects. Typical duties include technical report preparation, preparation of contract drawings and specifications, 
cost estimate preparation, contractor interaction, field visits, inspections, and engineering services during 
construction.

REPRESENTATIVE PROJECT EXPERIENCE
Indio Water Authority - Hexavalent Chromium Treatment Concept Development and Conceptual Design – Indio, 
CA (Conceptual Design)  Mr. Borgic provided preliminary design services in collaboration with Corona 
Environmental Consulting for the treatment of hexavalent chromium utilizing ferrous iron reduction coagulation 
filtration (RCF) and/or strong-base anion exchange at two well treatment plants and two individual well sites. 
WWE developed filtration and chemical feed system sizing, assisted with site layouts, conceptual level cost 
estimates, and evaluated backwash waste alternatives based on hard and soft cost analysis. WWE drafted a 
procurement specification for the pre-purchase of the treatment system so the design and construction could be 
performed.

Eastern Municipal Water District – Plant 134 GAC Improvements Project – Highland, CA (Design/Build)  Mr. 
Borgic performed project management duties in the design and engineering construction management duties for 
the project. The purpose of the project was to reduce disinfection byproduct (DBP) precursors in the form of total 
organic carbon (TOC) from the treated water post-membrane treatment prior to disinfection. To accomplish this, 
a new 4-mgd side-stream granular activated carbon (GAC) system was designed and constructed at the existing 
WTP, in addition to access improvements to facilitate the large carbon delivery vehicles.

Golden State Water Company – Southwest Well Improvements Project – Torrance, CA (Design-Build) Mr. Borgic 
was the Project Manager on this design-build project which included the design and construction of treatment 
facilities to address water quality concerns at four different wellsites (7 wells total): 129th St, Belhaven, Southern, 
and Doty. The new treatment facilities include: chlorine contact tanks, pyrolusite media filtration systems, filter 
backwash tanks, dissolved oxygen augmentation, and chemical feed improvements. 

Cal Water – Dominguez 215/216 Improvements Project – Carson, CA (Design) Mr. Borgic performed project 
management duties in the design for the Dominguez 215/216 Project. The purpose of the project is to centralize 
treatment of two existing drinking water wells and improve water quality in the system. The project includes the 
following improvements: piping and control valves to centralize treatment, baffled chlorine contact pressure 
vessels, liquid oxygen storage and feed system, and chemical feed system improvements. The new treatment 
facilities will be rated for 2,700-gpm. The project will also include flow control and pressure sustaining valves, to 
allow for the finished water to be split between two distributions systems.

Education
M.S. – Civil/Environmental Eng.
University of CA, Davis (2007)

B.S. - Civil Engineering,
CA State University, Chico (2004)

B.S. – Mechanical Engineering,
CA State University, Chico (2004)

Years of
Experience

17 years with 
the firm / 20 
years total

Registration 
Registered Civil 

Engineer
California -  C73792

Certified QSP 

Memberships
CWEA
AWWA

ANDREW BORGIC, P.E.
Project Manager

Page 133

Item 12.



ANDREW BORGIC, P.E.

2

Cal Water – Dominguez 272 Well Improvements Project – Compton, CA (Design) Mr. Borgic performed project 
management duties in the design for the Dominguez 272 Project. The purpose of the Project is to address water 
quality concerns in the system including: color and odor; methane; hydrogen sulfide; and low dissolved oxygen in 
the system water. The Project included the design of the following improvements at the existing wellsite: well 
pump, air stripper system for methane and hydrogen sulfide removal, booster pumps, chlorine contact tank, and 
chemical feed system. 

California Water Service - Dominguez Well 275 Treatment Facilities Project – Carson, CA (Study/Design/CM) 
Mr. Borgic provided preliminary engineering analysis, design, and services during construction to bring Well 275-
01 back into operation while meeting CWS’s water quality goals including color, odor, sulfide and methane 
removal from the groundwater and the reduction of total trihalomethanes in the finished water.  Mr. Borgic 
performed a cost/performance analysis for a range of treatment options that would meet or exceed their 
project goals.  The facility improvements at Well 275-01 (800-gpm) utilizes the following process train:  basket 
strainers, air stripping, gas scrubbers, booster pumps, ion exchange and disinfection through chloramination. 

California Water Service - Dominguez Well 294 Treatment Facilities Project – Long Beach, CA (Study/Design/CM) 
Mr. Borgic provided preliminary engineering analysis, design, and services during construction to bring Well 294-
01 back into operation while meeting CWS’s water quality goals including color, odor, sulfide and methane 
removal from the groundwater and the reduction of total trihalomethanes in the finished water.  Mr. Borgic 
performed a cost/performance analysis for a range of treatment options that would meet or exceed their project 
goals.  The facility improvements at Well 294-01 (1,200-gpm) utilizes the following process train:  basket strainers, 
air stripping, gas scrubbers, booster pumps, ion exchange and disinfection through chloramination. 

Golden State Water Company Southern Well No. 6 Manganese Treatment Gardena, CA (Design/Build) Mr. 
Borgic was the Project Manager for the planning, design of a new Mn Treatment Facility that includes, 1,000 gpm 
ATEC Pressure Filter System, 40,000-gallon Backwash Tank, New aqueous ammonia and fluoride injection point 
and 110-gpm Decant Pump Station (Backwash recycle).

City of Pomona – Chino Basin VOC Plant Project – Pomona, CA (Design-Build) Mr. Borgic oversaw the mechanical 
piping, structural improvements, and site civil design for the installation of three (3) dual 12-ft diameter GAC, skid 
mounted adsorption systems at three separate well sites for the removal of TCE, PCE and 1,1-DCE. Each adsorption 
system is run in lead-lag operation with a design flowrate of 1,100-gpm.  

City of Torrance North Well Field Project Phase III  Design Build Project – Torrance, CA (Design-Build) Mr. Borgic 
was the Project Manager on this design-build project in which the City is expanding its groundwater pumping, 
storage and treatment capacity to obtain the City’s full groundwater allotment and provide sufficient reserve 
capacity to participate in conjunctive use and enable additional groundwater extractions during a drought or 
emergency. The project includes demolition of an existing well, storage tank and chemical system, and 
construction of two new wells, a 2.5-MG prestressed concrete tank (mostly buried), Utility Building with booster 
pumps, chemical storage and feed systems, office and lab space, electrical room, restroom, and associated site 
improvements.

City of Oceanside – Robert A. Weese Water Filtration Plant, Chemical Facilities Upgrades Design-Build Project – 
Vista, CA (Design-Build) Mr. Borgic served as the Engineering Project Manager and Project Quality Manager for 
the replacement and upgrade of 7 chemical feed systems at the 25-mgd surface water treatment facility. The 
design-build project includes the design, permitting, construction, and start-up of the following chemical feed 
systems, aluminum sulfate, aqueous ammonia, sodium hydroxide, sodium hypochlorite, sulfuric acid, anionic 
polymer, and cationic polymer. Each chemical facility includes the design and construction of the chemical truck 
delivery system, chemical tanks, secondary containment, feed pumps, and the associated piping, valves, and 
control

Page 134

Item 12.



Mr. Durbin is a Project Engineer with over 23 years of experience in civil and environmental engineering.  He 
specializes in ground and surface water quality and water treatment plant design and optimization.  Mr. Durbin 
has acted in a number of water quality studies and assisted in the designs of numerous large Coagulation Filtration 
and Adsorption Arsenic treatment facilities.  

Representative Project Experience
• Indio Water Authority - Hexavalent Chromium Treatment Concept Development and Conceptual Design – 

Indio, CA (Project Engineer)  Mr. Durbin provided preliminary design services in collaboration with Corona 
Environmental Consulting for the treatment of hexavalent chromium utilizing ferrous iron reduction 
coagulation filtration (RCF) and/or strong-base anion exchange at two well treatment plants and two 
individual well sites. Mr. Durbin developed filtration and chemical feed system sizing, assisted with site 
layouts, conceptual level cost estimates, and evaluated backwash waste alternatives based on hard and soft 
cost analysis. Mr. Durbin drafted a procurement specification for the pre-purchase of the treatment system 
so the design and construction could be performed.

• Engineering Services for Design and Construction of Municipal Water Supply Wells Arsenic Reduction 
Facilities, Lathrop, CA (Project Engineer)  Mr. Durbin, as project engineer, designed arsenic treatment 
processes for six of the City’s drinking water wells. As part of this project, we prepared an Engineering 
Report as a requirement of the Safe Drinking Water State Revolving Fund (SDWSRF) application. Our team 
recommended coagulation filtration at a centralized facility to treat five of the impacted wells for a total flow 
of 6,250 gpm (9 MGD). Conducted detailed analyses of design alternatives to determine the most optimal 
facility configuration including pH adjustment with CO2 carbonic acid feed and aeration for CO2 stripping, 
finished water equalization and booster pumping, and residuals handling equipment including a filter press 
to facilitate virtually 100% recycle of water through the treatment system. The arsenic treatment 
equipment was procured through a supplier pre-selection contract that was ultimately pre-purchased and 
provided to the general contractor for installation.

• Engineering Services for Design of the Arsenic Mitigation Project Water Treatment Facility, Keyes 
Community Services Water District, CA (Project Engineer) Mr. Durbin, as project engineer, designed 
arsenic treatment processes for Districts drinking water wells. As part of this project, we prepared an 
Engineering Report as a requirement of the Safe Drinking Water State Revolving Fund (SDWSRF) 
application. Our team recommended coagulation filtration at a centralized facility to treat the four 
impacted wells. Conducted detailed analyses of design alternatives to determine the most optimal facility 
configuration including piping, finished water equalization and booster pumping, and residuals handling 
equipment including a filter press to facilitate virtually 100% recycle of water through the treatment 
system. The arsenic treatment equipment was procured through a supplier pre-selection contract that 
was ultimately pre-purchased and provided to the general contractor for installation.

• Arizona American Water, Paradise Valley Arsenic Removal Facility (Project Engineer)  Arizona American 
Water (Currently EPCOR) owns and operates the water system serving portions of the Town of Paradise 
Valley and the City of Scottsdale. Water is supplied from a total of seven wells located throughout the 
service area. Due to the wells’ naturally occurring arsenic levels, treatment is required to ensure that 
arsenic concentrations in the finished water will be consistently below the pending MCL. 

• The Paradise Valley Arsenic Removal Facility (PVARF) has been designed and constructed under the 
design-build process by the design-build team with DL Norton.  This facility consolidates water from 